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Notes for using this parts book

This book was prepared based on information available in December 1996.

Parts are subject to changes in design without prior notice.

—-——-———

Parts supplied as complete assemblies are circled by a dotted line bl

If the symbol X is found in the “Parts No.” column, refer to the Gauge parts list

on page 47~49 .
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Dezember 1996.

. Modellanderungen sind vorbehalten.

- Die Teile, die als kompletter Satz geliefert werden, sind mit einer |___ |
gestrichelten Linie umrandet.

. Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die
Lehrenliste 47~49.
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d'aprés les renseignements valables au mois de Décembre
1996.

. Les piéces peuvent étre sujettes & des modifications sans préavis.

. Les piéces fournies en tant qu‘assemblages complets sont encadrées avec un trait

pointillé L_____ .

. Si le symbole X se trouve dans la colonne “Parts No. (No de piéce)” veuillez la
vous référer a la liste des Piéces decartment page 47~49.
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre
1996.

. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea
punteada S

. De haber un simbolo ¥ junto al “Parts No. (Nimero de Pieza)”, habra que mirar la

lista de piezas de calibradores de la pagina 47~49.

INDICE

A. Cuerpodelamaquina ............................ 1

B. Mecanismodelciguenal ......... ................. 5

C. Mecanismodelabarradeaguja ................... 7

D. Mecanismodelaprensatela ...................... 9
E. Mecanismode laalimentacion ..................... 17
F. Mecanismodelacuchilla .......................... 21
G. Mecanismo del presilladora superior ............... 23
H. Mecanismo del presilladorainferior ................ 25
J.Lubricacion ... 27
K. Tensiéndelhilo .................................. 29
L. Mecanismo del enfriadordeaguja ................. 31
M. Mecanismo guiadelhilo ........................ .. 31
N. Mecanismo bobinadordecinta .................. .. 33
P. Mecanismodesolapado .......................... 33
Q. Accesoriodefruncido ........................... .. 35
R. Dispositivo de orillado con punto de surjote ........ 39
S. Dispositivo de dobladillo para puntada invisible ... .. 41
T. Pespuntederevés ................ ... . .. . . ..., 41
Z. ACCESOMIOS ...ttt e 43
Ga1. Listad'ePiezasde calibradores ..................... 47
Ga2. Listad’ePiezasde calibradores ..................... 48
Ga3. Listad'ePiezasde calibradores ..................... 49
Wa. Etiquetasdeadvertencia .......................... 50
Indice ... .. 51
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A . 7 L — LBf& /Machine body / Maschinengeh&use / Corps de la machine

/ Cuerpo de la maquina

REF.NO. CODE Q'TY P NAME OF PARTS RM|
2 $39605001 19 2H1K— TOP COVER
3 $02606000 12vagss<k OIL GAUGE WINDOW
4 062401012 6|+ ~amax10 SCREW, PAN M4X10
5 $39606020 |} AVE 3 PACKING
7 $23337009 1|d4at>185 RUBBER CAP, 18.5
8 $39607001 o XL hii-— FRAME SIDE COVER
9 062400812 5|3 ~24xs SCREW, PAN M4X8
10 $20345009 1|Td4at1a RUBBER CAP, 14
11 $39608021 EPEEF VAt FACE PLATE COVER
12 060400612 1|51 > FMax6 SCREW, BIND M4X6
13 $20310001 HEFAES=LF VAEY:] COVER FOR FEED MECHANISM, B
14 $39771020 I AVE PACKING
15 060400812 6|/X1 > KMmaxs SCREW, BIND M4X8
21 $39610021 A2 VHE A HN-— FEED BAR COVER
22 060400812 6{/X1 > KFmaxs SCREW, BIND M4X8
23 $39564021 19FHIi- INSIDE COVER
24 $39563020 1 FEpr—nyx: INSIDE COVER PACKING
25 $23616101 5|2 A% Tax10 SCREW, M4X10
26 061400812 1{4 > amaxs SCREW, FLAT M4X8
27 $39611001 1 % JARS T 2 FRONT COVER ASSY, L
27-1 $39612001 1wz HR-L FRONT COVER, L
27-2 $39613001 g VAT S/ FRONT COVER HINGE SHAFT
27-3 $20319001 1N=zhii-EL T FRONT COVER HINGE
27-4 012400432 2|7+ ES54axa SET SCREW, SOCKET (FT) M4X4
27-5 $20320101 =T HI=RPYN FRONT COVER STOPPER
27-6 $20321001 1=z Hhii—ix FRONT COVER SPRING
27-7 060400612 1|51 > FMaxe6 SCREW, BIND M4X6
27-8 $20327101 1T hI—rxt 14 STOPPER PLATE, FRONT COVER
27-9 060400612 1|81 > KMaxe SCREW, BIND M4X6
28 060401412 3|/¢1 > Fmaxia SCREW, BIND M4X14
29 $38304001 (g FACH FRONT COVER, S
30 $23418002 PADE E STV SCREW, M4X5
31 012400832 1{7r+ES>axs SET SCREW, SOCKET (FT) M4X8
32 012400432 1|7+ S4axa SET SCREW, SOCKET (FT) M4X4
33 $20324101 1T his—L72F41 FRONT COVER GUIDE, L
34 060400612 2|/81 > K MaX6 SCREW, BIND M4X6
35 $20325001 e+ AN VT PLATE SPRING
36 060400612 1|51 > FMaxe SCREW, BIND M4X6
37 $39562001 1lyazxzL—-+ CLOTH PLATE
38 $39623001 17027 L—-rYHIT Sy CLOTH PLATE SHAFT
39 141183000 1l7azx7L-=r=t CLOTH PLATE SHEET
40 100032003 114352437 SCREW, FLAT SM4.37
41 100315002 1+ 3% SPRING, WAVE
42 $39624021 1Y bhS5— SET SCREW COLLAR
43 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
44 $38301020 1l7axFL—-roa CLOTH PLATE, LOWER
46 060400612 4|31 > KM4AX6 SCREW, BIND M4X6
48 $20412000 2|d4at37 RUBBER CAP, 3.7
49 $39625051 o727 L~-bFbA12I8R SPRING, PLATE
50 060400612 2|51 > KMax6 SCREW, BIND M4X6
51 156482000 11e>a CAP, 4
52 062401212 1|+ ~34x12 SCREW, PAN M4X12
53 021400212 122+ s NUT, 2 M4
54 047602042 1|2AF7Y v 6X20 PIN, SPRING ROLL 6X10
55 $20412000 1|dat37 RUBBER CAP, 3.7
58 $39626021 17027 v—bRIPoF1 CLOTH GUIDE
59 060400612 3|81 > Fmaxe SCREW, BIND M4X6
61 $20338200 W7 FTS594 OIL PAN
62 $20339000 L AVE PACKING
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A . 7 L — L% /Machine body / Maschinengehé&use / Corps de la machine
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A. 7 L — L&/ Machine body/ Maschinengehé&use / Corps de la machine
/ Cuerpo de la maquina

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM

63 523350001 ik a4 Fay MACHINE BODY LEG

64 017501212 415K +5X12 BOLT, M5X12

65 523351001 4|14 % WASHER

66 500075000 HZ1H—F EYE GUARD

67 060350812 2|51 > F35%8 SCREW, BIND M3.5X8

68 025350332 2[ESYH x4 135 WASHER, PLAIN L 3.5

69 520340001 HP1H—FyHT14 EYE GUARD SUPPORT PLATE

70 520342001 U EPE 7 SHOULDER SCREW, M4

71 146598001 HIAE S & FS WASHER, SPRING

72 025050132 1e5¥H%ams WASHER, PLAIN S 5

74 140325001 1|3at103 RUBBER CAP, 10.3

75 520345009 1|Tat14 RUBBER CAP, 14

76 154841009 1|3at168 RUBBER CAP, 16.8

77 523337009 13dati8s RUBBER CAP, 18.5

78 081009070 tlov > %pre ORING, P9

79 523357001 1oxzxZ10 SCREW, M10

80 520346000 HNY RS T TSy 4 NEEDLE BAR OIL RESERVOIR

81 062401612 1|+ ~amaxie SCREW, PAN M4X16

82 520878000 1|34+53 RUBBER CAP, 5.3
<3%k%H> <FOR "3 THREADS"” >

92 539782001 A bbASEY X 1S5ALA THREADING DIAGRAM LABEL, A
<2F%H > <FOR "2 THREADS" >

92 539783001 M1 bbADEYXLS5ANLB THREADING DIAGRAM LABEL, B

185-N11-052
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B . EREp#HRH{% / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del cigtiefal
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B . BRENEHRIIR / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del ciguenal

REF.NO. CODE |qTY EL A1 NAME OF PARTS RM]

2 012060632 1|7+ £ 56xs SET SCREW, SOCKET (FT) M6X6

3 $39629021 1|7y 4574 BEARIG CAP

4 081031870 1]ov> 4315 ORING S31.5

5 062400812 | 2[+~aaxs SCREW, PAN M4X8

6 061400812 1|45 amaxs SCREW, FLAT M4X8

7 072600000 112754 % 46000 BALL BEARING, 6000

10 $39630000 AP ET Y CRANK SHAFT BUSH

14 048400242 1|k 27753 ca0 RETAINING RING, C40

15 076203000 1|2%5 9% 46203 BALL BEARING, 6203

16 $27868001 1|22 Y2 946203V BALL BEARING, 6203V

17 $20361001 1]+ 35% SPRING, WAVE

18 $20362101 AL PYEEOREY CRANK SHAFT OIL REJECTOR

20 $39631000 ISP .- BEARING PRESSER

21 $20353000 1love s ORING

22 062401012 |  3|+~amax10 SCREW, PAN M4X10

24-1 $39775001 1]7-v PULLEY

25 012060632 1|7+ E56x6 SET SCREW, SOCKET (FT) M6X6

27 028060242 1|52 ¥ H %26 WASHER, SPRING 2-6

28 018062532 1|7+ %0 r6x25 BOLT, SOCKET M6X25
<vLoO+1HE> <FOR SYNCHRONIZER>

24-2 $39565001 117-v PULLEY
"ZaLH—K@" FOR”STANDARD”
<01-3:4-5,03~10>

1-1 $39758001 112 k959087 3 CRANK SHAFT, OS ASSY
"NIYT A" FOR"HIGH-LIFT”
<01-6,02, 11>

1-2 $39759001 112 K So0Hs 2 CRANK SHAFT, OH ASSY

185-N11-103




/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

C . $t#B3{% / Needle bar mechanism / Nadelstangenvorrichtung
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C . §11&RA1% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE Q'TY Exq NAME OF PARTS

2 $39644021 AV ZEE I NEEDLE SHAFT BUSH, L

3 $39645021 NIAVEZEE P NEEDLE SHAFT BUSH, R

4 $39646021 1wy NEEDLE SHAFT

5 $39647000 1| ¥H % WASHER

6 146293001 11 b Xx7E10 RETAINING RING, E10

7 $39566001 HUNYEIHTxX 2 NEEDLE BAR CLAMP ASSY

7-1 $23342001 2|7+ LH)axs SET SCREW, SOCKET (CN) M4Xx5

7-2 017061612 1] k6X16 BOLT, M6X16

7-3 118735002 1y H = WASHER

7-4 062350812 1{+~235x8 SCREW, PAN M3.5X8

7-5 520391001 1| AA—% SPACER

7-6 $20392000 2|7k FELT

7-7 155162001 1Hra~n—4 SPACER

8 $39572001 I AVE 35X B NEEDLE BAR ASSY

8-1 146427001 17+ bA2T3.187 %3 SET SCREW, SOCKET (CP) SM3.18

9 $39648021 IR AVE s B % FN)) NEEDLE BARBUSH, D

10 $39571021 I AVE Sy B - BT NEEDLEBARBUSH, U

1 104450101 =V 7 RUBBER CAP, 8

13 X 112 > Ubpexar NEEDLE DCX27

15 $39649021 URAVEE S & =5 & NEEDLE PLATE SUPPORT BRACKET

16 018062532 2|7 F K F6X25 BOLT, SOCKET M6X25

17 $39650051 HAVEER & = E1 NEEDLE PLATE SUPPORT, F

18 $39652021 IIAVEEL & =X Y] NEEDLE PLATE SUPPORT, B

20 062401012 4|3+ ~2Max10 SCREW, PAN M4X10

21 $20415101 RN AV X MOVABLE NEEDLE GUARD

22 520416101 1]#% +3.5x10 BOLT, M3.5X10

23 $39653051 AV L &3 NEEDLE GUARD, F

24 062350612 1|+~2aMm3.5X6 SCREW, PAN M3.5X6

32 X IAVES ] NEEDLE PLATE

33 100032003 2|1%5%2437 SCREW, FLAT SM4.37
"2aLH-FR" "“FOR STANDARD"”
<F> <RED>

34 $39633011 1N AV -2 A u BV 8 A3 NEEDLE DRIVING CRANK ROD ASSY
<E> <BLUE>

34 $39633012 1NnDs3290Y K7 3s NEEDLE DRIVING CRANK ROD ASSY

34-1 018401622 2|7 F+HFI kax1e BOLT, SOCKET M4X 16

34-2 $23342001 U7+ FHVaxs SET SCREW, SOCKET (CN) M4Xx5

34-3-1 017061612 11F N rex16 BOLT, M6X 16

34-3-2 118735002 1y Hx WASHER
AT QAN :: "FOR HIGH-LIFT”
<HE> <RED>

35 $39638011 UV s59aY K7 3H NEEDLE DRIVING CRANK ROD ASSY
<E> <BLUE>

35 539638012 1INV 5290Y K2 3H NEEDLE DRIVING CRANK ROD ASSY

35-1 018401622 217 F+ K bk ax16 BOLT, SOCKET M4X 16

35-2 $23342001 17+ +HYaxs SET SCREW, SOCKET (CN) M4x5

35-3-1 017061612 1]# bex16 BOLT, M6X16

35-3-2 118735002 144 % WASHER

CANDRICREEZMBOLE. BRHI-FEBELTTEW,

Be sure to check the color before specifying the part no.

wBBHMEO Y Fid. Be ke Hen2ii ofae CHRAMEE LTV ET,
% The crank shaft and rod are to be selected and instalied to parts of the same color (2 types; red and blue).

7 Die Kurbelwelle und die Stange mussen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).

Vor dem Angeben der Teilenummer muB daher die Farbe kontroliiert werden.

7% Le vilebrequin et la bielle doivent &tre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).

Veiller & bien vérifier la couleur avant d'indiquer le code numéroté de piéce.

-8-

Y¢ ElcighieMal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).
Antes de especificar el c6digo de pieza se debe verificar el color.
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D . P I 8% / Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela
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D . ¥R I BA{R% / Presser foot mechanism /StoffdriickerfuBB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY B XA NAME OF PARTS
1 $39658001 HERET LA VE S PRESSER ADJUST SCREW
2 $39575001 B =S B PRESSER BAR ASSY
2-1 $39577000 1M+yxovoay CUSHION
2-2 047301642 1| xRFVdEAWS PIN, SPRING ROLL AW3
3 105161004 1|¥H % WASHER
4 520476001 1AHTsix PRESSER SPRING
5 $38308021 1Moar4TyF MAIN PRESSER ARM
6 $39659021 1NA4xT574H PRESSER BAR LIFTER
7 $39660001 AT FPH/% PRESSER BAR LIFTER SPRING
8 $39661001 HEPE T SHOULDER SCREW, M4
9 $39662001 NoarHIIFIRIN MAIN PRESSER ARM STOPPER
10 060400612 1781 > K maxs SCREW, BIND M4X6
1 $39663021 1NA4z7o7H5LI8- PRESSER FOOT LIFTER LEVER
12 $39664001 AT 7 oPHLIS-HS5— COLLAR
13 018062532 1|7+ %I b6x25 BOLT, SOCKET M6X25
14 025060332 1Nes¥Hxs16 WASHER, PLAINL 6
15 $39665001 1NAYTT7IT7HLIN=1RZ SPRING
16 047503242 1|27 > 5E>AWS PIN, SPRING ROLL AW5
? 17 $39770001 1oxzxva SCREW, M4
18 021400212 12924+ b4 NUT,2M4
19 $20485001 HAHTTHVL Y PRESSER BAR LIFTER LINK
20 $39666001 A9z 7H5LI=— PRESSER BAR LIFTER LEVER
21 $39667021 A9 I7H59593 PRESSER BAR LIFTER ARM ASSY
21-1 047401442 12TV TEeAws PIN, SPRING ROLL AW4
22 018061632 1|7+ KN bex16 BOLT, M6X16
23 $39669001 1AH4TFHFLIN—% SPRING
24 $39670000 NERE P ST PRESSER ARM SHAFT BUSH
25 012060632 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
26 $39671021 MBS Y PRESSER ARM SHAFT
27 048090342 2| M ATE9 RETAINING RING, E9
28 $30562000 1|¥4Hx WASHER
29 $39672001 1Ay FEL PRESSER ARM PIN
30 012400432 1|7+ E5axa SET SCREW, SOCKET (FT) M4X4
34 $37070121 12144 -H—-Fv FINGER GUARD, V
35 060300412 181 > K M3xa SCREW, BIND M3X4
40 $20494001 112944919557 SUB PRESSER ARM
41 062670712 1|4 ~3357-40X7 SCREW, PAN SM3.57-40X7
O 42 $20495001 A9z by PRESSER FOOT STOPPER
43 060300612 1781 > K M3x6 SCREW, BIND M3X6
<F-—THIH> <FORTAPING >
44 $23364000 HFr=-77>+41 TAPE GUIDE

-10-
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D . R T B81% / Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . #f T B{# / Presser foot mechanism / Stoffdriickerful / Mécanisme de pied presseur
/Mecanismo de la prensa tela

REF.NO. CODE Q'TY Erxd NAME OF PARTS RM
<01-3>
50-1 519255001 1A4TY 3 PRESSER FOOT ASSY
50-1-1 519257001 1w 2 STITCH TONGUE
50-1-2 519496001 HEREIVNELEE PRESSER FOOT PLATE
50-1-3 150755001 1o2xx23.8 SCREW, SM3.18
50-1-4 519258001 1|44+ IF PRESSER FOOT, F
50-1-5 501295001 1|2 #x%2.38x3.5 SCREW, SM2.38X3.5
50-1-6 519259001 e PRESSER FOOT, B
50-1-7 140530002 1|ox%238 SCREW, SM2.38
<01-4,5>
50-2 519260001 U ER A PRESSER FOOT ASSY
50-2-1 519261001 12 STITCH TONGUE
50-2-2 519496001 HERELVIPLEE, PRESSER FOOT PLATE
50-2-3 150755001 1oxxv3a8 SCREW, SM3.18
50-2-4 519258001 A4 TF PRESSER FOOT, F
50-2-5 501295001 12 2 %2238x35 SCREW, SM2.38X3.5
50-2-6 519259001 1|44 I8 PRESSER FOOT, B
50-2-7 140530002 1oA%2238 SCREW, SM2.38
<02-5,17-5>
50-3 $19262001 14413 PRESSER FOOT ASSY
50-3-1 519261001 1w 2 STITCH TONGUE
50-3-2 519496001 1AY4T bV 14 PRESSER FOOT PLATE
50-3-3 150755001 HoxxI318 SCREW, SM3.18
50-3-4 519258001 UER LS PRESSER FOOT, F
50-3-5 501295001 1|2 2% 238X35 SCREW, SM2.38X3.5
50-3-6 519259001 1|#4+x8 PRESSER FOOT, B
50-3-7 140530002 1oxx2238 SCREW, SM2.38
<01-6B 02-6,7>
50-4 519264001 U K A PRESSER FOOT ASSY
50-4-1 519265001 1w STITCH TONGUE
50-4-2 519496001 HER NV E e PRESSER FOOT PLATE
50-4-3 150755001 1|o#x%<3.18 SCREW, SM3.18
_ 50-4-4 519258001 1|44+ xF PRESSER FOOT, F
O 50-4-5 501295001 1| x%2238x35 SCREW, SM2.38X3.5
50-4-6 519259001 1|#4xI8 PRESSER FOOT, B
50-4-7 140530002 1oxx2238 SCREW, SM2.38
<03-3,4,504-3,4,5>
50-5 519266001 1AyTo 3 PRESSER FOOT ASSY
50-5-1 519268001 12 STITCH TONGUE
50-5-2 519496001 HAYTrUYH 14 PRESSER FOOT PLATE
50-5-3 150755001 Hoxx318 SCREW, SM3.18
50-5-4 519259001 14418 PRESSER FOOT, B
50-5-5 140530002 1oxx238 SCREW, SM2.38
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D . $® T B8{% / Presser foot mechanism / Stoffdriickerfuf3 / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . T BA{® / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY ELxAq NAME OF PARTS RV
<05-4,5 06-4,5>
50-6 519269001 UEREYEA PRESSER FOOT ASSY
50-6-1 519261001 1w 2 STITCH TONGUE
50-6-2 519496001 A9z rUY T 14 PRESSER FOOT PLATE
50-6-3 150755001 1o x%x23.18 SCREW, SM3.18
50-6-4 519258001 HERES: PRESSER FOOT, F
50-6-5 $01295001 12 A%9238X35 SCREW, SM2.38X3.5
50-6-6 519259001 1|+4x8 PRESSER FOOT, B
50-6-7 140530002 1|oxx2238 SCREW, SM2.38
<07-2>
50-7 519271001 UERE A PRESSER FOOT ASSY
50-7-1 $19272001 1w 2 STITCH TONGUE
50-7-2 519496001 HNAYZIrY Y14 PRESSER FOOT PLATE
50-7-3 150755001 1|ox%xv318 SCREW, SM3.18
50-7-4 519258001 1|y xF PRESSER FOOT, F
50-7-5 501295001 112 X% 2238X3.5 SCREW, SM2.38X3.5
50-7-6 $19259001 1|#4x8 PRESSER FOOT, B
50-7-7 140530002 1|oxxv238 SCREW, SM2.38
<10-4,511-5,6>
50-8 519273001 HERE YA PRESSER FOOT ASSY
50-8-1 $19275001 1 STITCH TONGUE
50-8-2 519496001 1NAYTrY Y14 PRESSER FOOT PLATE
50-8-3 150755001 1|ox%xv3.48 SCREW, SM3.18
50-8-4 519259001 1|#+1I8 PRESSER FOOT, B
50-8-5 140530002 T|oxxv238 SCREW, SM2.38
50-8-6 519296001 1WF7—-74H1F TAPE GUIDE
50-8-7 105288001 1|oxxv238 SCREW, SM2.38
<01-3B17-3,4>
50-9 520879001 1|#4xTs3 PRESSER FOOT ASSY
50-9-1 $19257001 1|2 STITCH TONGUE
50-9-2 519496001 HERES WAL & PRESSER FOOT PLATE
50-9-3 150755001 UPZE AL SCREW, SM3.18
50-9-4 $19258001 HERET; PRESSER FOOT, F
50-9-5 501295001 1| 2x%v238x35 SCREW, SM2.38X3.5
50-9-6 519259001 114418 PRESSER FOOT, B
50-9-7 140530002 1|>x%x2238 SCREW, SM2.38
<08-5>
50-10 519291001 1|#H4T73 PRESSER FOOT ASSY
50-10-1 519496001 NAYI LY Y14 PRESSER FOOT PLATE
50-10-2 106640001 1|x%23.18 SCREW, SM3.18
50-10-3 $19259001 ER =] PRESSER FOOT, B
50-10-4 140530002 1|ox%v238 SCREW, SM2.38
<01-6>
50-11 525535001 LRk PRESSER FOOT ASSY
50-11-1 519265001 1w STITCH TONGUE
50-11-2 519496001 N ER R ] PRESSER FOOT PLATE
50-11-3 150755001 1|oxxv318 SCREW, SM3.18
50-11-4 $19258001 1|#4xF PRESSER FOOT, F
50-11-5 501295001 1|2 22 2238X3.5 SCREW, SM2.38X3.5
50-11-6 519259001 1|#4xI8 PRESSER FOOT, B
50-11-7 140530002 T|o2ax2238 SCREW, SM2.38
185-N11-201
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D . #f I B{% / Presser foot mechanism /StoffdrickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . ¥ T 3% / Presser foot mechanism /StoffdriickerfuB /Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE |q7TY EL XA NAME OF PARTS RMY
<09-5>
50-12 $25538001 ESETH PRESSER FOOT ASSY
50-12-1 519496001 ESEAVEL L, PRESSER FOOT PLATE
50-12-2 106640001 14329318 SCREW, SM3.18
<12-3>
50-14 $25540001 144143 PRESSER FOOT ASSY
50-14-1 525541001 1] STITCH TONGUE
50-14-2 $19496001 A9 YY1 PRESSER FOOT PLATE
50-14-3 150755001 1|y 229318 SCREW, SM3.18
50-14-4 519279001 1|44 TF PRESSER FOOT, F
50-14-5 060630412 1]/¢1 > K238-56X4 SCREW, BIND M2.38-56X4
<12-4,5>
50-15 $19276001 1{#4xv3 PRESSER FOOT ASSY
50-15-1 519278001 1w 2 STITCH TONGUE
50-15-2 519496001 HESZAVPL T PRESSER FOOT PLATE
50-15-3 150755001 1|y x2v318 SCREW, SM3.18
50-15-4 519279001 1|44 TF PRESSER FOOT, F
50-15-5 060630412 1[/51 > K238-56xX4 SCREW, BIND M2.38-56X4
<07-3>
50-16 $25536001 144143 PRESSER FOOT ASSY
50-16-1 $25537001 1]v STITCH TONGUE
50-16-2 $19496001 HETZAVPL 2T PRESSER FOOT PLATE
50-16-3 150755001 1|y 229318 SCREW, SM3.18
50-16-4 519258001 1|4 TF PRESSER FOOT, F
50-16-5 501295001 1|2 4% 5238x35 SCREW, SM2.38X3.5
50-16-6 $19259001 1|#4x8 PRESSER FOOT, B
50-16-7 140530002 1|o 229238 SCREW, SM2.38
<01-3C>
50-17 $29947001 1|44z 3 PRESSER FOOT ASSY
50-17-1 $19257001 1]v STITCH TONGUE
<01-4C,5C>
50-17 $29948001 1x4zos PRESSER FOOT ASSY
50-17-1 $19261001 1|y 2 STITCH TONGUE
<01-6C>
50-17 $29949001 1|#4x43 PRESSER FOOT ASSY
50-17-1 519265001 1]v STITCH TONGUE
50-17-2 519496001 1A4T YY1 42 PRESSER FOOT PLATE
50-17-3 150755001 1o 22318 SCREW, SM3.18
50-17-4 $19258001 1|44 TF PRESSER FOOT, F
50-17-5 501295001 1] %% 238X35 SCREW, SM2.38X3.5
50-17-6 $19259001 1|#4x8 PRESSER FOOT, B
50-17-7 140530002 | 1|>x %238 SCREW, SM2.38
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E. *Y % / Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement

/ Mecanismo de la alimentacién
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E. ¥ ) B3R / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

-18-

REF.NO. CODE Q1Y ErAA NAME OF PARTS RM|
1 $39578001 L B Y A ECCENTRIC WHEEL ASSY
1-1-1 047301242 212705k AWS PIN, SPRING AW3
1-2-1 047301242 127V deAWS PIN, SPRING AW3
1-3 $39585001 1NZFIVYMRAZTUNRZ TWIST SPRING
1-4 $39586001 1x b A2T3 SCREW, M3
2 012060632 2{7FES6X6 SET SCREW, SOCKET (FT) M6X6
5 $39673020 15291 b BALANCE WEIGHT
6 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
8 $39589021 N ER AL F FEED ARM ASSY
8-1 018061632 1|7+E N b6x16 BOLT, M6X16
9 539674001 1A VFaoevKRE29 FEED ADJUST SHAFT
10 $39675001 B PRI SPRING
11 081005070 1oy > 4%ps O RING, P5
12 025710232 1|es>¥HxFav476 WASHER, PLAINM 4.76
13 025710232 1eS¥HxF19476 WASHER, PLAINM 4.76
14 048040342 1|~ AJE4 RETAINING RING, E4
15 $39676021 AV FEED SHAFT
16 $39677021 14201111417 BUSH, 11.11-17
17 $39678021 HERAPYEEI TN FEED SHAFT BUSH, L
18 $30562000 1|¥Hx WASHER
19 048090342 1|+ x7E9 RETAINING RING, E9
20 $39679001 U ENVLPXEEIIWE FEED SHAFT BUSH CAP, L
21 081020070 1oy >~ JP20 ORING, P20
22 060400612 3734 > KMaxe SCREW, BIND M4X6
23 $39680001 1jx2)Hd12= FEED BAR ASSY
24 538312050 1|\avsrtoVnodv FEED LIFTING SLIDE BLOCK
25 081010070 1oy > %pi0 ORING, P10
26 $39683000 HEFAEES K= ks FEED BARSLIDE BLOCK
27 $39684021 1Ao7V 814nsa=Sy FEED BARSLIDE BLOCK SHAFT
28 539685001 ey rhs5-— SET SCREW COLLAR
29 012400432 1|7+ES54xa SET SCREW, SOCKET (FT) M4X4
30 520530001 1|9 H % WASHER
31 061350616 1|¥ 5 035x%6 SCREW, FLAT M3.5X6
32 012400832 1|7+ ES5axs SET SCREW, SOCKET (FT) M4X8
33 542042021 1yaxousns MAIN FEED ARM
34 018061632 1|7+ £ b6x16 BOLT, M6X16
35 $39773001 1|40 ) 943 MAIN FEED LINK ASSY
36 $39690021 1|¥H =% WASHER
37 $23360001 1|+ k5X15 BOLT, M5X15
38 502573000 1| ¥H % WASHER
39 539691001 11+ ks NUT, M5
40 $39769051 VAN E AVl XN DIFF. FEED ARM LINK ASSY
40-1 018061632 1|7 +#) b6xi6 BOLT, M6X16
41 539690021 1|¥Hx WASHER
42 $23360001 1|Fn k5x15 BOLT, M5X15
43 S$38311100 A2V IAToFAHIN— FEED BAR GUIDE COVER
44 $39686000 1FoVF1T7F 1L FEED BAR GUIDE, L
45 539687000 1|FoY814T7>F 1R FEED BAR GUIDE, R
46 $39688001 1S ra4H4T FRAGMENT PROTECTOR PLATE
47 $20526000 3|y Trr4a FRAGMENT PROTECTOR PLATE
48 018400832 6|7+ %I kaxs BOLT, SOCKET M4X8
49 025040132 2|leS5¥Hxaa WASHER, PLAINS 4
50 $39692021 1Y EyFaEY oy DIFFERENTIAL FEED ADJUST LINK
51 $20543101 1o x%Ys SCREW, M5
52 $20544000 VAN D AZA DIFFERENTIAL LINK LEVER
53 018061432 1|7+HKI bex14 BOLT, SOCKET M6X 14
54 $39593021 1|y R F3aneyLii-23 DIFF. FEED ADJUST LEVER ASSY
54-1 $39596021 1=+ b6 NUT, ROUND M6
55 520547001 L=z SPRING
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E. X! B{% /Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacion
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E. X' B{% /Feed mechanism/Transportvorrichtung / Mécanisme de I’entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY b xAq NAME OF PARTS RV
56 081005670 1oy > JpPws O RING, PW5
57 047502242 1Ax7UL Tk AWS PIN, SPRING ROLL AWS
58 539693001 UV EDEEDE S DIFFERENTIAL STITCH CONTROL
59 520548001 2|h3~ COLLAR
60 018061632 2|73 FI b6X16 BOLT, M6X16
61 525818001 2|1F3 7Y LIS=Z YN STOPPER FOR ADJUST LEVER
62 060350812 2(/31 > K35X8 SCREW, BIND M3.5X8
63 025350332 2|eS>H¥HxH 135 WASHER, PLAIN L 3.5
64 539694021 LI R P2LE S0 SET SCREW KNOB
65 $39695001 ey bxy SET SCREW
66 520560001 UkEZAE S kS SPRING WASHER
69 523628001 ToaxsJRrUyreq MAIN FEED DOG SET BRACKET
70 523621101 1|4 b 35x8 BOLT, M3.5X8
75 X L P2 X VYA B MAIN FEED DOG ASSY
75-1 060630712 1734 > K238-56X7 SCREW, BIND SM2.38-56X7
76 523621101 1] b 35X8 BOLT, M3.5X8
77 X Uk AR DIFFERENTIAL FEED DOG
78 523621101 1| b 35X8 BOLT, M3.5X8
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F. EXZX-TFX ZB8&R / Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla

9-2 14 16-2 12 13
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F. EX X T X ZXBR / Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla

wiEEMEO Y Fi2. AR (Re Sa0288 nast CRREM T ELTVET,
CRENOBICEEERBOL. BRI-FEBELTFEL,

75 The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

7 Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

% Levilebrequin etla bielle doivent 8tre choisis et montés sur des piéces de lamé&me couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d'indiquer le code numéroté de piéce.

¥ Elciglieal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojasy azules).
Antes de especificar el c6digo de pieza se debe verificar el color.

-22-

REF.NO. CODE o Aq NAME OF PARTS RV
2 $20571101 TIARYEYF UPPER KNIFE DIFFERENTIAL ARM
3 155247000 AXA =0 DUST SEAL
4 $39704021 I ARAZIL UPPER KNIFE BUSH L
5 $39677021 A 2111117 BUSH, 11.11-17
6 $43527001 Y rPHST-o3 SET COLLAR ASSY
6-1 012060632 73k S56X6 SET SCREW, SOCKET (FT) M6X6
8 520574001 TIOARTXFY b NUT
9-1 $20575001 T ARA X UPPER KNIFE HOLDER
10-1 062401212 F~N14x12 SCREW, PAN M4X12
11 025040132 E>¥AHxama WASHER, PLAINS 4
15-1 144074300 AR UPPER KNIFE
16-1 $23621101 K IV b 35X8 BOLT, M3.5X8
17 $39706001 VARRANUY I HS LOWER KNIFE HOLDER
18 062060812 FA~X16X8 SCREW, PAN M6X8
19 $39707001 DRARRNYYFHATFA LOWER KNIFE HOLDER GUIDE
21 062060812 F AN I6X8 SCREW, PAN M6X8
22 X DR AR LOWER KNIFE
25 $39708001 VAARFYT LOWER KNIFE PRESSER
26 017500812 F IV b+ 5X8 BOLT, M5X8
27 $20585001 P N VAR, - K A3 SPRING
28 $39709021 DA ARISR Y SPRING HOLDER
29 062400812 F AN 104X8 SCREW, PAN M4X8
<F> <RED>

30 $39696011 DIARIS9AYEFEY320 UPPER KNIFE CRANK ROD ASSY, O
<HF> <BLUE>

30 $39696012 1|ly72x295>90Y k730 UPPER KNIFE CRANK ROD ASSY, O

30-1-1 018401622 2(7F KN baxi6 BOLT, SOCKET M4X 16

30-2-1 017061612 1]F 1 k6x16 BOLT, M6X 16

30-2-2 118735002 1¥Hx WASHER

30-3 $23342001 1|7+ +HVaxs SET SCREW, SOCKET (CN) M4X5

<FOR BULKY >

9-2 520576001 17 x24% UPPER KNIFE HOLDER

10-2 062401612 1|#~Xamax16 SCREW, PAN M4X16

12 520577001 1y x244x UPPER KNIFE PRESSER

13 $20578101 17229 T 14 UPPER KNIFE PRESSER PLATE

14 025030132 1HeSH¥Hx 393 WASHER, PLAINS 3

15-2 X 1|ho 22 ANGLE KNIFE

16-2 062300412 1{#~2a3xa SCREW, PAN M3X4
<ATarn-vy> <OPTION PARTS >

15-2 520896101 1|h 7 » 2 tEI% ANGLE KNIFE, NARROW

15-3 $20897101 1 Hho A2 EEAD ANGLE KNIFE, NARROW WAVE EDG

15-4 $20579101 1|Hho » X MBIE ANGLE KNIFE, WIDE

15-5 520898101 1|Ho 22 WBIERA ANGLE KNIFE, WIDE WAVE EDGE

185-N11-222




G . EJL—/\B8{% / Over looper mechanism /Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

185-N11-307
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G. kJU—/¥B8{% / Over looper mechanism / Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

REF.NO. CODE |[q'Tv ErAq NAME OF PARTS RV
2 520598000 | 2|av k7L K x ROD STOPPER
3 $39717021 MHoon-—nssxanr OVER LOOPER SHAFT BUSH, F
4 $39677021 1x5211.11417 BUSH, 11.11-17
5 $39718021 Hoon-—nss OVER LOOPER SHAFT
6 $43527001 1ty rn35-43 SET COLLAR ASSY
6-1 012060632 | 2|7+t 56xe SET SCREW, SOCKET (FT) M6X6
10 018061432 | 2|73 %1 rex1a BOLT, SOCKET M6X14
11 155247000 gz rs—n DUST SEAL
12 X 1mon-—n OVER LOOPER
13 012400432 1|7+ € 54xa SET SCREW, SOCKET (FT) M4X4
14 118550001 1zvvxes DOWEL PIN
"ZRLH— K, N{UT A" “FOR STANDARD & HIGH-LIFT”
9-1 $38313001 Hoon—nzams sy OVER LOOPER MECHANISM ASSY, SH
9-1-1-1 $23342001 1|75 r Hvaxs SET SCREW, SOCKET (CN) M4X5
9-1-1-2 017061612 1[#£n rexis BOLT, M6X16
9-1-1-3 118735002 1|4 % WASHER
9-1-1-4 155162001 1|zxA=# SPACER
9-1-2-1 $38320000 1Hon-—nrer1a4z OVER LOOPER GUIDE HOLDER
9-1-2-2 $20355002 | 2|>x%U3x85 SCREW, M3X8.5
9-1-3 529700000 | 2|v7n—-nPrF1ITNH OVER LOOPER GUIDE FELT
s H— KE" "FORSTANDARD” | i
<#H> <RED>
18 $39711011 1lmon-novesss OVER LOOPER CONNECTING ROD
"> <BLUE>
18 $39711012 1w ou—-nayvesss OVER LOOPER CONNECTING ROD e
18-1-1 018401622 | 4|7+ #. Fax16 BOLT, SOCKET M4X16
18-2 018061432 1|75 rex1a BOLT, SOCKET M6X14
"ALYT B "FORHIGH-UFT” E
8 $30562000 1|44 % WASHER
<H> <RED>
19 $39715011 1m7n-nay ks zHe OVER LOOPER CONNECTING ROD
<#H> <BLUE>
19 $39715012 1w —noy ks sHe OVER LOOPER CONNECTING ROD %
19-1-1 018401622 | 4|7+ %W rax16 BOLT, SOCKET M4X16
19-2 018061432 1|73 % F6x14 BOLT, SOCKET M6X14
185-N11-307

wEHBMEOy Fit, Fe@Ge Tan2iif) 0fet TRREFGUIELTVET,
TEXOBICEEEMBOL. BRZI-FEEELTTFEL,

% The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

% Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

7% Le vilebrequin et la bielle doivent étre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d’indiquer le code numéroté de piéce.

W Elcigliedal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).
Antes de especificar el cédigo de pieza se debe verificar el color.
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H. T/ —/NBif% / Under looper mechanism / Unterer Greifer
/ Mécanisme du boucleur inférieur/ Mecanismo del presilladora inferior
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H. T/ — /B3R /Under looper mechanism/Unterer Greifer
/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

REF.NO. CODE Q'TY e Aq NAME OF PARTS rRM]|
3 $20598000 2|10V KT LK & ROD STOPPER
5 520622001 1Noan—ny UNDER LOOPER SHAFT
6 $23626001 bEEd WASHER
7 017060812 1|#0 r6x8 BOLT, M6X8
8 $39728021 Nogn—nsoxsE UNDER LOOPER SHAFT BUSH, F
9 $39677021 1x211.11-17 BUSH, 11.11-17
10 155247000 1NER =0 DUST SEAL
1" 520625001 Noan=—nryvsraqg UNDER LOOPER HOLDER
12 523614101 1|75 Tk bsx1a BOLT, M5X14
13 148782001 1[A~A=-¥ SPACER
14 520626001 Hya—n UNDER LOOPER
15 060351012 1]781 > K3.5X10 SCREW, BIND M3.5X10
<F> <RED>
16 $39720011 12—V K7 208H UNDER LOOPER CONNECTING ROD *
<HFE> <BLUE>
16 $39720012 1|o20—10Y F7 208H UNDER LOOPER CONNECTIMG ROD w
16-1-1 018401622 417K b axi6 BOLT, SOCKET M4X16
16-2 018061432 17k b6X14 BOLT, SOCKET M6X 14
185-N11-308

wiBtEOy Fid, A (Re-Fan28M) oMs ¢ TR ELTVWET,
TEXOBIIRBEMBOL. BRI-FEEELTTEW,

W The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

¥¢ Die Kurbelwelle und die Stange missen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muf daher die Farbe kontrolliert werden.

W Le vilebrequin et la bielle doivent &tre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).

Veiller a bien vérifier la couleur avant d'indiquer le code numéroté de piéce.

¥ El cigiiefial y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojasy azules).
Antes de especificar el cddigo de pieza se debe verificar el color.




). #35hiRiAEAMR / Lubrication / Schmierung / Lubrification / Lubricacién

)
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g J
185-N11-350
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J. #3mfEBRAR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |q7TY B AA NAME OF PARTS RV
1 520655101 ICE I WORM
2 012500532 | 2|77 Ee35xs SET SCREW, SOCKET (FT) M5X5
3 $39743001 1rs5- COLLAR
4 $39597001 1raarkRLT 43 PUMP ASSY
4-1 $20657001 ot—nkr—n WORM WHEEL
4-2 012400432 | 2|73 es5axa SET SCREW, SOCKET (FT) M4X4
4-3 $39599001 1|#>70-42-%32 PUMP INNER ROTER ASSY
4-4 $39598000 | 1|xr 74 -2 PUMP CASE
4-5 $39601000 | 1|rx>75172% PUMP BODY COVER
4-6 062400812 | 3|+~oaxs SCREW, PAN M4X8
4-7 $39602000 | 1|lanEw OIL FILTER
4-8 $39603001 EPEDET S OIL FILTER FLANGE
4-9 062401212 1|+ ~24x12 SCREW, PAN M4X12
6 018061432 | 2|73 % rex1a BOLT, SOCKET M6X 14
7 $39744021 Hntantovses OIL PIPE JOINT
8 $39745001 1ez=nsa-54z OIL TUBE ASSY
8-1 147942001 2He=nFa—gr 2% STOP RING
9 520199001 Hntantavxs OIL PIPE JOINT
10 $39747001 1Heznzra-523 OIL TUBE ASSY
10-1 147942001 2le=nFa-Tr 5% STOP RING
11 $39751021 IEELENYS OIL PIPE
12 $39744021 1Hntangovxs OIL PIPE JOINT
13 $39749001 1eznyra-723 OIL PIPE ASSY
13-1 147942001 2leznFa-grx95% STOP RING
14 $20199001 2{nctantrves OIL PIPE JOINT
15 $39752021 110Y KE292n17 OIL PIPE
16 012400432 1|7+ € 5axa SET SCREW, SOCKET (FT) M4X4
17 012060632 | 1|7+ Sex6 SET SCREW, SOCKET (FT) M6X6
18 148084001 1HA1nr—ver OIL GAUGE WINDOW
19 $20668000 | 1|rugHmyLs T NEEDLE BAR LINK FELT
20 061400812 1|45 amaxs SCREW, FLAT M4X8
21 $20671000 | 1|7 2e=E100 WICK (L= 100)
22 $20671000 | 1|7 2 E100 WICK (L = 100)
23 $20669000 | 1|7z FELT
24 060400812 |  1[/51> Kmaxs SCREW, BIND M4X8
29 543523000 | 1|71n5-43 OIL FILTER ASSY
29-1 $43521000 | 1|osE“D OILFILTER, D
29-2 $43522000 | 1|17 10%5— OIL FILTER

-28-
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K. RiA-FRA% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

44 45 40 41

UE g |

185-N11-418
-29-




K . iAFB3R / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

-30-

REF.NO. CODE Q'TY e AAq NAME OF PARTS RV

1 538328051 HWoatrreroa MAIN THREAD GUIDE

9 520676001 3|1 bFaT KD TENSION STUD

10 520677000 3[4 bFAGIHFITING TENSION DISC FELT

1" 520673001 6T rFaAYIHS TENSION DISC

12 110832009 3[4 rFa2457T b TENSION DISC FELT

13 144103009 3T FFIAYIHYSAYI TENSION DISC PRESSER

14 $20678001 N1 bFamrzxL TENSION SPRING, L

15 520679001 U REEE P PZAEY TENSION SPRING, M

18 520681000 3[Fav o RxITHH R WASHER

19-1 520682103 HIbFIAILFIL K TENSION NUT, RED

19-2 520682104 N rFaAoFrY e & TENSION NUT, YELLOW

19-3 520682102 1N bFITeryr 4 TENSION NUT, GREEN

21 146592001 2[4 b7 FAINTD THREAD GUIDE PIPE

22 523452002 2|7+ ESax3.2 SET SCREW, SOCKET (FT) M4X3.2

23 520684101 LI L2 o - THREAD GUIDE BRACKET

24 060400612 2|/31 > K MaX6 SCREW, BIND M4X6

25 520685001 No#W=NTbT7LF AR UNDER LOOPER THREAD GUIDE, R

26 520686001 HITN=NTbTPLF 1R OVER LOOPER THREAD GUIDE, R

27 523418002 2{> 22T axs5 SCREW, M4X5

28 521133001 9TV =-NFLELR OVER LOOPER THREAD TAKE-UP, R

29 521134001 N2 —-NnNFLEVR UNDER LOOPER THREAD TAKE-UP,R

30 060300412 1781 > KM3Xa SCREW, BIND M3X4

31 $21135001 1W=—nFrE2L LOOPER THREAD TAKE-UP, L

32 060400612 2|/51 > FM4axe SCREW, BIND M4X6

33 521137001 THwv=nt b7+ 1M1 LOOPER THREAD GUIDE, M1

35 521136101 HITh=nNq b7 oF 1L OVER LOOPER THREAD GUIDE, L

36 060400612 1751 > FMax6 SCREW, BIND M4X6

37 520687001 1B =—NtrToFTL UNDER LOOPER THREAD GUIDE, L

40 521126001 1 Vrb7eF18 NEEDLE THREAD GUIDE, B

41 060400612 1751 > K Maxe SCREW, BIND M4X6

42-1 521130001 L} TAVR G S ap2d -7 NEEDLE THREAD TAKE-UP, A

43 060400612 2|/34 > K M4axe SCREW, BIND M4X6

44 521125001 NV rTeF1A NEEDLE THREAD GUIDE, A

45 060400612 1754 > EMaxe SCREW, BIND M4X6

46 538330050 LI ACEEE RS ¥ 2 L NEEDLE THREAD PRESSER HOLDER

47 146427001 2({7F b AXT318V K3 SET SCREW, SOCKET (CP) SM3.18

48 520689001 HNULrAHTIHS— NEEDLE THREAD PRESSER COLLAR

49 $20690001 L AURSE & = A% SPRING

50 520691001 UGAVESE A =X 6 NEEDLE THREAD PRESSER PLATE

51 520692001 LN AUE 8 Wi ok NEEDLE THREAD GUIDE

52 060300512 1754 > KM3X5 SCREW, BIND M3X5
<YT+rFz-rA> <FOR SOFT CHAIN >

42-2 521132001 LI AURE (8 327 57« NEEDLE THREAD TAKE-UP, C

185-N11-418



L. &1/5#04%{¥ / Needle cooler/ Nadelkiihlungsvorrichtung
/Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

<ATZaiN—'J/OPTION PARTS>

185-N11-124
M. & £ ERRIR / Gimp guide mechanism / Schnurfiihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
09
185-N11-220

-31-




L. $1/5&03%E / Needle cooler/ Nadelkihlungsvorrichtung
/ Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

REF.NO. CODE |qQTY B Ao NAME OF PARTS |
<t7va @A> <FOR OPTION>
1 543524001 1nvr1xv2€vro NEEDLE COOLER SET, O
1-1 $20453001 Hzznrsyzos FELT SUPPORT ASSY
1-1-1 $20460000 | 1|vvarsss74 SILICONE TANK CAP
1-2 $23418002 | 2| x % Yaxs SCREW, M4X5
1-3 060401012 | 1|51 > Kmax10 SCREW, BIND M4X10
1-4 S06704001 PV EPE O SILICONE OIL
1-5 $20322101 1|7 H/<=5 FRONT COVER, S
185-N11-124
M. & £ FEARR / Gimp guide mechanism / Schnurfihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
REF.NO. CODE Q'TY Exdq NAME OF PARTS RM
1 $20130009 R R 2 E & AF SIDE 3 COTTON STAND WITH SCREW
1-1 $20131009 | 1{r tx54143 COTTON STAND ASSY
1-1-1 520134001 112 % 2 ¥wa76-24%X10 SCREW, W4.76-24X10
1-1-2 520135001 111 baFTxKY SPOOLPIN
1-2 034422006 2|+29 5 E741%20 WOOD SCREW, FLAT 2 M4.1X20
185-N11-220
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N.F— 771> 4 —HB{%k/Tape winder mechanism /Bandaufwickelvorrichtung
/ Mécanisme de I'enroouleur de ruban / Mecanismo bobinador de cinta

09

185-N11-221
P. 5w /X—[{% /Lapper mechanism / Falz-mechanismus / Mécanisme a rabat
/ Mecanismo de solapado
09
é 2
&3
1
4 Q'é‘
4
185-N11-239
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N.7 =771 % —Fi{%/Tape winder mechanism/Bandaufwickelvorrichtung
/ Mécanisme de I'enroouleur de ruban / Mecanismo bobinador de cinta

REF.NO. CODE |qTy ELAq NAME OF PARTS Y
1 143767002 | 1|57-771>4-43 TAPE WINDER ASSY
1-1 143980001 IPEFES SCREW
1-2 108494001 UEEES WASHER
1-3 108495001 U EEF L ESY FIE SPRING
1-4 100136001 e rFamory TENSION NUT
2 101118001 | 2[=r®2 2 vasx20 WOOD SCREW, ROUND M4.5X20
185-N11-221
P. Z v /N—B4{R /Lapper mechanism / Falz-mechanismus/Mécanisme a rabat
/ Mecanismo de solapado
REF.NO. CODE [q71v £ XA NAME OF PARTS RM
1 $21318000 | 1|5vn-4z LAPPER ASSY
2 062400812 | 2|+ ~Jaxs SCREW, PAN M4X8
3 025040232 | 2|eS¥#HxFava WASHER, PLAIN M 4
4 $25019001 13yn—rsq LAPPER BASE
5 $23651002 [ 2|7+ ESexekv x SET SCREW, SOCKET (FT) M6X5
185-N11-239
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Q.5 7 5 — & / Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

08
09

-35-




Q.7 7 7 —&& /Ruffling attachment/ Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

-36-

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
A 530134001 11325-%3 RUFFLER ASSY
1 $25006001 11575-vnFsz RUFFLER ATTACHMENT ASSY
1-1 $21294001 HEPZ S Xt RUFFLING BLADE BRACKET
1-2 521295001 I EPZE & R, 2727/ RUFFLING BLADE BASE SHAFT
1-3 $21305001 1z SPRING BASE
1-4 523777101 2|7AT YR AXT6 SET SCREW, M6
1-5 $20676001 1A bFaAYIEY TENSION STUD
1-7 523775001 MNarrx COIL SPRING
1-8 520681000 1FAmonRx9I¥H2 WASHER
1-9 520682105 N bPFAYIFY b TENSION NUT
1-10 $25005001 1|¥v44x RUFFLING BLADE
1-11 144784001 1E2¥vrHTHH2 WASHER
1-12 062300812 2|+~203x8 SCREW, PAN M3X8
1-13 $21297001 1MZ75-vaFruvysrsaqa RUFFLER BASE
1-14 $21306001 11426 STUD SCREW 6
1-15 $21307001 2|5z ¥H % WASHER, SPRING
1-16 $21298001 1#TtH4TPLH+ 1 RUFFLING BLADE GUIDE
1-17 062350812 1|#~23.5x8 SCREW, PAN M3.5X8
1-18 $21299001 1&TxyT7H CLOTH PRESSER BAR LIFTER
1-19 $23651002 2|7FES6X6H Y A SET SCREW, SOCKET (FT) M6X5
1-20 $21300001 1N ELMNYY S 14 HANDLE SET PLATE
1-21 021060302 1+v r3226 NUT, 3 M6
1-22 062401612 1|+ ~3Max16 SCREW, PAN M4X16
1-23 021400212 122+ ba NUT, 2 M4
1-24 $21301001 1IN ELEFR DN SPRING
1-25 $21302001 1FIAHYIaqbxI2U SPRING PLATE (U)
1-26 062350612 1|4~ M3.5%6 SCREW, PAN M3.5X6
1-27 521303001 IEPER T EES PIE ) SPRING PLATE (D)
1-28 062350512 2|3+~ 33.5X5 SCREW, PAN M3.5X5
1-29 $21304001 11Hn5- COLLAR
2 018401632 1|7+ %w kmaxie BOLT M4X16
3 018401032 1|7+ %) baxi0 BOLT 4X10
4 $21590000 1 E Y A RUFFLER GUIDE
5 $23418002 2|2 % % T48X5 SCREW, M4X5
6 $23779001 1nern HANDLE
7 021060302 11+v r3v 26 NUT, 3 M6
28 102707002 217 H % WASHER, PLAIN 4
B $43530001 11575-FHTL>FHs 3 RUFFLER INTERLOCKING PARTS SET
8 $21310001 HETAHITH CLOTH PRESSER BAR LIFTER LEVER
9 $21311001 1AYITPHI PRESSER BAR LIFTER BRACKET
10 $21312001 1le>635 PIN 6.35
1" 012060632 1|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
12 062350812 2|3 ~33.5x8 SCREW, PAN M3.5X8
13 $39795001 1M714¥-bUYHsrr4 WIRE SET PLATE
14 $21314001 1MILFESTT1v =43 FLEXIBLE WIRE ASSY
15 $23774001 HEPEPEL SHOULDER SCREW, M3.5
16 $21315001 11242 Fma STUD M4
17 021400212 122+ ra NUT, 2 M4
18 521316001 A G & SVVATS WIRE STOPPER
19 012400432 1|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
29 $39796001 1an-4 SPACER

185-N11-230




Q.5 7 7 —#f# /Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

08
09

Fi0 M /FOR SEMI-SUBMERGED

—_— e — e e ——— e, —_—— e — — — ———— ——————— —

__%

20-1-12 20-1-13  20-1-12  20-1-n

47 35— /OPTION PARTS
£3cf /FOR FULL-SUBMERGED

— e —— — — —— —— ——— —— — o — —— — — — — — — — — —— g, s

T

20-2-13 20-2-12 20-2-12 20-2-11

20-2-1

185-N11-230
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Q.7 7 7 — % /Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces

/ Accesorio de fruncido

REF.NO. CODE |[qQTY Er Ao NAME OF PARTS RM
<LE> <FOR SEMI-SUBMERGED >
C $30135001 1Y EoFantyey b DIFFERENTIAL FEED ADJUSTER SET
20-1 $21373001 1|9 rkyFaneys s DIFFERENTIAL FEED ADJUSTER ASSY
20-1-1 155197101 1le¥Praasssy KNEE LIFTER SHAFT BRACKET
20-1-2 $21375001 113avs KNEE LIFTER SHAET
20-1-3 155199101 1ey7rsyss KNEE LIFTER BRACKET
20-1-4 017781012 2% +6.35X10 BOLT, SM6.35X10
20-1-5 148797001 1|le¥ 75857505 KNEE LIFTER BAR (S)
20-1-6 014780622 1|7+ b x%U6354 %2 SET SCREW, SOCKET (CP) SM6.35
20-1-7 148798009 1les757L KNEE LIFTER PLATE (L)
20-1-8 100463001 1o %0794 BOLT, SM7.94
20-1-9 $21376001 1le¥7P5L8— KNEE LIFTER LEVER
20-1-10 017781012 2|# 0 +6.35%10 BOLT, SM6.35X10
20-1-11 $21377001 1le¥ 77 Ls—s5x SPRING
20-1-12 $21378001 ] EEPZAS Y COLLAR
20-1-13 017781012 |  4|#xn re35X10 BOLT, SM6.35X10
21 $21379001 32D Y CONNECTING BAR
23 062401012 | 4|3 ~amax10 SCREW, PAN M4X10
25 021400202 | 2|2va+v ra NUT, 2 M4
<2itE> <FOR FULL-SUBMERGED >
D $30135002 1Y rEy9Famevey b DIFFERENTIAL FEED ADJUSTER SET
20-2 $21380001 1Y EkYFameyussss DIFFERENTIAL FEED ADJUSTER ASSY
20-2-1 155197101 1le¥753av094 KNEE LIFTER SHAFT BRACKET
20-2-2 $21375001 HEEPZ KNEE LIFTER SHAET
20-2-3 155199101 1le¥rry&s KNEE LIFTER BRACKET
20-2-4 017781012 |  2|#J F6.35%10 BOLT, SM6.35X10
20-2-5 148797001 1e¥PHra550s KNEE LIFTER BAR (S)
20-2-6 014780622 1|7+ Fx396357% 3 SET SCREW, SOCKET (CP) SM6.35
20-2-7 148798009 1e¥7sL KNEE LIFTER PLATE (L)
20-2-8 100463001 1|Ho %0794 BOLT, SM7.94
20-2-9 $21376001 1le¥P5LI8— KNEE LIFTER LEVER
20-2-10 017781012 |  2|# r6.35x10 BOLT, SM6.35X 10
20-2-11 $21377001 1e¥75L8—s5% SPRING
20-2-12 $21378001 EEPZAS Y COLLAR
20-2-13 017781012 |  4|#. re635X10 BOLT, SM6.35X10
22 $21381001 1le¥rruoy CONNECTING BAR
23 062401012 | 4|+ ~2aMax10 SCREW, PAN M4X10
25 021400202 | 2[2v2+Y ra NUT, 2 M4

-38-
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R . #B3IEEE{% / Blind hemming attachment / Blindsaumstichvorrichtung
/ Accessoire Pour Our lages En Points Invisibls / Dispositivo de orillado con punto de surjote

03
04

—— e ———— — — e e ————

e

185-N11-235
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R . #&5| E4RRIFR / Blind hemming attachment / Blindsaumstichvorrichtung
/ Accessoire Pour Our lages En Points Invisibls / Dispositivo de orillado con puntode surjote

-40-

REF.NO. CODE Q'TY EAAq NAME OF PARTS RM
1 521343001 Havexyawxss EDGE HEMMING RULER ASSY
1-1 521344001 U PELE LR RULLER ASSY
1-1-1 521345001 H2vEexZamxasz EDGE HEMMING RULLER, A ASSY
1-1-2 523788001 UPEDESEFLEDER BLIND HEMMING RULLER ADJUSTER
1-1-3 060300412 1754 > FM3x4 SCREW, BIND M3X4
1-1-4 025030232 HeS>H¥HxrFays WASHER, PLAIN M 3
1-2 060350812 1731 > K 35x8 SCREW, BIND M3.5X8
1-3 102707002 UREES WASHER, PLAIN 4
1-4 $21347001 1avExTanx EDGE HEMMING RULER
1-5 521348001 12vEXbUY S 14 EDGE HEMMING SET PLATE
1-6 523789001 U PEREEELEDES ADJUST SCREW
1-7 048030342 1|+ x7E3 RETAINING RING, E3
1-8 147713001 1| 1525% PLATE SPRING
1-9 060300412 1731 > Fm3xa SCREW, BIND M3X4
1-10 521337001 1anxy744x RULER ARM SUPPORT
1-11 521338001 1asxyF RULER ARM
1-12 $23773001 L ERE 7 SHOULDER SCREW, M4
1-13 146598001 15 x¥H% WASHER, SPRING
1-14 021400212 11222+Y ba NUT, 2 M4
1-15 $21340001 Ll 2l A STOP SPRING
1-16 521341001 U2 STOPPER
1-17 062300512 2|F~203X5 SCREW, PAN M3X5
1-18 062350612 2|+ ~N2M3.5X6 SCREW, PAN M3.5X6
1-19 102707002 2(¥Hz WASHER, PLAIN 4
1-20 012400432 1|7+ ES4xa SET SCREW, SOCKET (FT) M4X4
2 060401012 11781 > Fmaxi10 SCREW, BIND M4X10

185-N11-235




S. #&H # V) £ / Serging attachment / Uberwendlichvorrichtung
/ Accessoire pour couture sur tissus serges / Dispositivo de dobladillo para puntada invisible

05
06
1-9 g S
S———1-3
1-8 = 1-1

P
g

185-N11-236
T. /Ny &y B8k /Back-tacking / Riickwérsheftvorrichtung / Point d’arrét
/ Pespunte de revés

12

185-N11-237




S. ¥ U ERER / Serging attachment / Uberwendlichvorrichtung
/ Accessoire pour couture sur tissus serges / Dispositivo de dobladillo para puntada invisible

REF.NO. CODE _[qQTy Es A4 NAME OF PARTS R

1 $21336001 | 1|7#nAysamsss EDGE GUIDE ASSY

1-1 $23896001 | 1|vyaw&truvsrcs EDGE GUIDE SET PLATE

1-2 $23773001 | 1|#>xva SHOULDER SCREW, M4

1-3 146598001 I xyH2 WASHER, SPRING

1-4 523897001 UPEPEIVNEEE R L 5 EDGE GUIDE SUPPORT

1-5 021400212 | 1[2v23V ks NUT, 2M4

1-6 $21341001 | 1|z ryn-— STOPPER

1-7 062300512 | 1|#~23xs SCREW, PAN M3X5

1-8 146762001 WoFnHsyvans EDGE GUIDE

1-9 062350612 1| ~2aMm3.5%6 SCREW, PAN M3.5X6

2 062401012 |  1{3~amax10 SCREW, PAN M4X10

185-N11-236
T. /Ny 7 %y 7 Bk /Back-tacking / Rickwiérsheftvorrichtung / Point d’arrét
/ Pespunte de revés
REF.NO. CODE Q'TY Exq NAME OF PARTS R

1 $21335001 1NHIZoRIAHTY 2 BACK-TACK PRESSER ASSY

1-1 $21320001 1MHITZIRIKEA BACK-TACK BLADE HOLDER
1-2 509234001 1HhToR122 BACK-TACK KNIFE

1-3 509235001 MNHTIRIAREHT BACK-TACK KNIFE PRESSER
1-4 012400832 2|7+ ESaxs SET SCREW, SOCKET (FT) M4X8
1-5 $21321001 UEEPERE L & BACK-TACK PRESSER PLATE
1-6 521322001 HESESEE DT ) PRESSER PLATE SHAFT

1-7 116794001 N EPZAL SPRING, COMPRESSION

1-8 $21324001 | 2|##T1sFameyrvt PRESSER PLATE ADJUST NUT
2 025040132 1eSY¥H2vaMa WASHER, PLAINS 4

3 060401012 |  1[st1> Fmax10 SCREW, BIND M4X10

4 521315001 122y kM4 STUD M4

5 021400212 1122+ ba NUT, 2 M4

6 521316001 L P G £ 8 /AT WIRE STOPPER

7 012400432 1|7+ ES5axa SET SCREW, SOCKET (FT) M4X4
8 521314001 U A PP UVER B E] FLEXIBLE WIRE ASSY

8 021500303 413 F3v a5 NUT, 3 M5

9 $23774001 1#>%235 SHOULDER SCREW, M3.5

10 $39797001 11 banxrsgs TENSION RELEASE BASE

11 $39798001 | 1|1 ranxrs TENSION RELEASE PLATE

12 $39799001 1HhS5- COLLAR

13 025040232 Hes¥HzxFaya WASHER, PLAIN M 4

14 062401212 1]+ ~34ax12 SCREW, PAN M4X12

15 539800001 MNP AERS IR SPRING

18 $39796001 | 1[x~—+ SPACER

185-N11-237




Z . 1B SLRY{R / Accessories / Zubehdr / Accessoires / Accesorios

ONMEANAMBEET I LHHNET,

© Anderungen in der Aufstellung der Mitgelieferten
Zubehdre sind vorbehalten.

®© The details of included accessories are subject to change.

© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.
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Z . 1B 5AHRSR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY EL XA NAME OF PARTS R
1 X 2|z ¥ nUbpexay NEEDLE DCX27
4 X 1442 LOWER KNIFE
5 101572101 1% ¥~ 55X190 SCREW DRIVER, 5.5X190
6 S07783001 1en o K9 ZANF15 HEXAGONAL WRENCH, 1.5
7 $01943001 1ensK 92V <vT16 SCREW DRIVER, 1.6
8 142002001 169Ky ZnF2 HEXAGONAL WRENCH, 2
9 149570001 1[eh 7Ky Zn+s5 HEXAGONAL WRENCH, 5
10 $23356001 1A H XL F8X10 DOUBLE WRENCH, 8X10
1 $23363001 1|2 +6 WRENCH, 6
13 117466000 1fe>+Y b PINCETTE
18 S06701000 1KY 15-73 POLY OILER ASSY
19 145277205 MEX P T PV OIL TANK
24 142262001 A VI3 CHAIN, F ASSY
25 122991001 eV EAPZ VL A" ACCESSORY BAG
27 520718000 1 b Tosr HEAD PLATE
29 $35997001 4{h Y %FI b8X85 BOLT, M8X85
31 213650001 4|772.3X8.5X385T WASHER, 2.3X8.5X38ST
32 028080242 IES & E X WASHER, SPRING 2-8
33 021080106 4{Fv r1v a8 NUT, 1 M8
40 $20769000 1l¥ya-4d FUNNEL
41 144225002 1 roFTHhii- HEAD COVER
48-1 147919001 1|Eysodn RUBBER CUSHION
48-2 147919002 1By B 30%= A RUBBER CUSHION
56 183797009 HEFZE BT N B DUSTER CHUTE ASSY
57 031411304 3|7EY XT49X13 WOOD SCREW, ROUND M4.1X13
58 $23353001 1428 =22 —rH4H4Is DUSTER SHOOT SUPPORT, S
59 062400612 2] ~amaxe SCREW, PAN M4X6
60 025040332 2|leSHHXHA14 WASHER, PLAIN L 4
65 $38302020 G  YATS BELT COVER
66 062061412 3|>~36X14 SCREW, PAN M6X14
67 520412000 1datr37 RUBBER CAP, 3.7
69 147893009 R E v v - o S [ ——
70 021400106 P b A N = S S ——
71 062401406 e e T G e —
72 116016001 4 R L A —
91 520118101 1HrSRT1AR TRIMMING KNIFE
92 060300512 1{151 > KM3X5 SCREW, BIND M3X5
< OPTION PARTS >
69 147893009 L TREADLE PEDAL
70 021400106 2| —meemmmmeaneee NUT, 1 M4
71 062401406 2| -mmemememeeees SCREW, PAN M4X14
72 116016001 g B PEDAL STOPPER
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Z . {HBSE{F / Accessories / Zubehor / Accessoires / Accesorios

42-6
42-12
42-11-1
-9
42-16-1-18 L) L
42-5 : 5%4246-4
42—|7-2—D@LA'@ 4z
42-10-1
42-3—@ ,
42-2 1 0—42-16-3 0

ORERDAMBEET I ENFHNET, © Les détails des accessoires inclus sont sujets 3 des changements.
© The details of included accessories are subject to change. © Los detalles des accesorios inclufdos pueden variar.
© Anderungen in der Aufstellung der Mitgelieferten

Zubehdre sind vorbehalten.

185-N11-910




Z . TR SHEAR / Accessories / Zubehor / Accessoires / Accesorios

-46-

REF.NO. CODE Q'TY ELAdq NAME OF PARTS RV
42 529853109 1|1 r257 417 I3DTHF COTTON STAND ASSY, 3DTHF
42-1 150180001 3|9rv¥3 SPOOL STAND BASE
42-2 150182000 3|Z7 =03V b SPOOL MAT
42-3 126863001 3{x7-nyva> SPOOL CUSHION
42-4 502775001 HNTI72xT€Y bA PIPE SCREW SET, A
42-4-1 150206002 TesHHx16 WASHER, PLAIN 16
42-4-2 538648001 116h 2+ buse NUT, U5/8-28
42-5 504109001 NI rPoF1YHIHS THREAD GUIDE SUPPORT BAR
42-6 142997001 1A b7+ 13 THREAD GUIDE, 3
42-7 540640001 Nasantrxvu7v% COLUMN PIPE WITH CAP
42-7-1 150174000 1Masaxvvy7 COLUMN CAP
42-8 156112003 1Massanqt470 COLUMN PIPE, D
42-9 150173003 1asayar-t COLUMN JOINT
42-10 521798001 3| A7 -k TEY b SPOOL SCREW SET
42-10-1 150179002 3|x7-1 o8B SPOOL SHAFT, B
42-10-2 028050246 3|/8x¥Hx2-5 WASHER, SPRING 2-5
42-10-3 021500106 3[1oarvbs NUT, 1 M5
42-11 150185009 HNArPoFrtRLS - THREAD GUIDE HOLDER
42-12 138843001 A S P E S JOINT
42-13 150188009 A7 =FLd—HHTA SPOOL HOLDER SUPPORT, A
42-14 502779009 1R T =k 4 -3 SPOOL HOLDER, 3
42-15 502788009 1ALY RN -9 33 THREAD HANGER ASSY, 3
42-15-1 502789009 1MNALY RN H-3 THREAD HANGER, 3
42-16 540641001 AT =T 72T+8Y bA SPOOL SCREW SET, A
42-16-1 021500106 413 F Y bs NUT, 1 M5
42-16-2 537038001 1|F~NaES¥5x14 SCREW, PAN (P WASHER) M5X14
42-16-3 537037001 1|F~X3EF Y532 SCREW, PAN (P WASHER) M5X32
42-16-4 062501406 2|3 ~2a5x14 SCREW, PAN M5X 14
42-17 540643001 WHENE -V XFZIEY b HOLDER JOINT SCREW SET
42-17-1 014060632 2(7F b A6X67 K 3 SET SCREW, SOCKET (CP) M6X6
42-17-2 021500106 Marv s NUT, 1 M5
42-17-3 $37037001 1|F~N2EF Y532 SCREW, PAN (P WASHER) MS5X32
42-18 540644001 U Rl b 75 /8 8 HOLDER JOINT SCREW SET
42-18-1 021500106 Thoarvtbs NUT, 1 M5
42-18-2 031452206 1|=JLE 7 45%x22 WOOD SCREW, ROUND M4.5X22
42-18-3 062501006 1]+ ~3asx10 SCREW, PAN M5X10

<F7varn-vy> <OPTION PARTS >
64 183798001 HoryIe—-2wY b FULLSUBMERGED SET
64-1 520721001 HeoTdoryyx HEAD PLATE SUPPORT
64-2 153318201 AHh 727K BOLT
64-3 535997001 1|h 9 2% +8x8s BOLT, M8X85
64-4 536007001 1|h 7 %K b8X55 BOLT, M8X55
64-5 017085502 1)L b M8BX55 BOLT, M8X55
64-6 025080236 | 11 ESYHxFaIs WASHER, PLAINM 8
64-7 028080242 782 Hx2-8 WASHER, SPRING 2-8
64-8 021080106 | 15(>v r1> 28 NUT, 1 M8
64-9 213650001 8(72.3X8.5X38ST WASHER, 2.3X8.5X38ST
64-10 520722001 1NFx8—-va-+HHIL DUSTER SHOOT SUPPORT, L
64-11 060400812 2|/51 > K Maxs SCREW, BIND M4X8
64-12 060400812 3|/%1 > Fmaxs SCREW, BIND M4X8
185-N11-910




Gal.# — U Eh&—153% / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

A& — 51088 Thin Medium ¥ —=y b W5 H
Application UNED) i Bling Hemming
For small type Bulky Knit
IS5 01-3,-4 01-3(8), -4(B) 01-3(C) , -4(C) 02-5,-6 03-3,-4 04-3,-4
Sub-Classs -5,-6 -5(B) ,-6(B) -5(C) ,-6(C) -7 -5 -5
1, 8t
Needle 151474-011 € 151474-014 151474-009
2 T H $19255-001(3) $20879-001(3) $29947-001(3) $19262-001(5) $19266-001(3,4,5)
' E S19260‘001§4 5) |519260-001(4,5) 529948-00124 5) |$19264-001(6,7)
Presser Foot | 525535-001(6} $19264-001(6) $29949-001(6§
Assy Z'—
O
. :
o
; )
3 L
o - e
333023-0071(3 $33024-001 (3) S19154-001 (4) $19147-001 (5} $25187-001 (3) $19150-001 (5)
3, &tk g}g}gg:gg} %g $19155-001 (5) $19161-001 (6) $19148-001 (6) $19149-001 (4)
Needle Plate |525185-001 (6 $25186-001(7)
4 $19212-001 $19202-001 $19205-001
7
Exx!) i
Main Feed
=] )
Dog Assy
5 $33025-001(3) $33027-001(3) $19237-101 $19238-001
' $19236-001(4,5,6) | $19240-001(4,5,6)
ZENX
Differential
Feed Dog L
Knife /Upper Knife 7 /Upper Knife
144074-300 144074-300
Angle Knife
$20897-101
7, TAZA LE)) $20899-001 $20582-001
! ) $20899-001(T = 1.0) |
Lower Knife (4,5.6) lT1=1.0 Jla=1.5
$20582-001(T =1.5)
8 (3.4,5)
! & 9 $20422-001, A « $20428-001,C $20422-001, A $20421-001,L
Ju—s% |6
£ $20426-001, H
Over Looper
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Ga2 . — VEBaa—¥5R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

2z Y- LR Serging H—ULTH >75-H qufling\ .
Application 2K M (2 Threads) {37 % (3 Threads) Curling x/gi;)&in; 7
YIS 2 05-4,-5 06-4,-5 07-2,-3 «— 08-5 09-5
Sub-Classs
1, 8t
Needle 151474-014 151474-011 «—
2,1 T4 $19269-001(4,5) $19271-001(2) | $25536-001(3) |519291-001 $25538-001
Presser Foot
A
A | [
T il
S
3, &tk $19153-001(2) $19146-001
Needle Plate
4, $19207-001 $19210-001(2) | $25564-001(3) | S19500-001
Fax ) g4 H
Main Feed Eiaﬁ ) H B
Dog Assy : H 8
HH
5 H
5, $19239-001 $25574-001(2) [519239-001(3) |$19243-001
EEx N
Differential
Feed Dog
B E =
(E :
= 1= ZHE
6, * X Ex= «— —
Knife / Upper Knife
144074-300
7, TAZX $20582-001 « «
Lower Knife \ I=1.5
8,
$20423-001, M | S20424-001, B |520422-001, A «
Fiv—x
Over Looper

185-N11
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Ga3 . ¥ — T 8hsa—Yi%8 / Gauge parts List/ Lehrenliste / Liste des Pieces decartment
/ Lista d'ePiezas de calibradores

F& F-78 "nx-—v+tHr-7H Ky 7829 9R JI7bFr—-H

Application Taping Bulky Knit, Taping Back-Tacking Soft Chain

4752 10-4, -5 11-5,-6 12-3,-4 17-3,-4
Sub-Classs -5 -5
1, 8t
e 151474-011 151474-014 151474-011 «
2,1 H $19273-001 «— $25540-001(3) $20879-001(3,4)
Presser Foot $19276-001(4,5) $19262-001(5)
Assy
=0
¢ %f \
(G
=

3 $tHiR 5$19154-001 (4) 519147-001(5) $25189-001(3) $33024-001(3)
' $19155-001 (5) $19148-001(6) $19156-001(4) $19154-001(4)
Needle Plate $19157-001(5) $19155-001(5)

©
©

4, $19212-001 $19202-001 $19214-001 $19212-001
E- N | o
Main Feed =) —=m

Dog Assy —

5, $19240-001 $19237-101 $19241-001 é%ggﬁg—%%}(a) 5)
EENXY 8 \
Differential

Feed Dog
HHH CEE = :
HHH =) = | -l E
6, * A Ex= AAR 28 | XA «
Knife / Upper Knife ] / Upper Knife
144074-300 Angle Knife 144074-300
$20897-101

7, TAZR $20582-001 $20899-001 $20582-001 «—
Lower Knife \ J=1.5 \ T=1.0 \ T-1.5

8, «

g $20422-001, A $20428-001, C $20422-001, A

Fi—x
Over Looper
185-N11




Wa . &5 7 NJU [ Warning labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

f % / Name of parts Size(mm) Code

AEnR
M<BATHHETS,

IA T ey BRIEE S L - H 40x64 | $38350-001

AL KL PHORM,
REPBBETD X,

A CAUTION e s .
el abel, operation " ]
e i Eng. 40X 64 S38349-001

[ Tur off man swich betore

;..

readng, changng bobbin
4nd neette deanngetc

T—RAY—7
Mark, grounding P12 S$37060-001

185-N11-052
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#5| /INDEX /VERZEICHIS
/INDEX / INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
500075000 |A -66 4 $19257001 |D -50-1-1 12 $19496001 |D - 50-5-2 12
S01295001 | D -50-1-5 12 D -50-9-1 14 D -50-6-2 14

D -50-2-5 12 D -50-17-1 16 D -50-7-2 14
D -50-3-5 12 $19258001 |D -50-1-4 12 D -50-8-2 14
D -50-4-5 12 D -50-2-4 12 D -50-9-2 14
D -50-6-5 14 D -50-3-4 12 D -50-10-1 14
D -50-7-5 14 D -50-44 12 D -50-11-2 14
D -50-9-5 14 D -50-6-4 14 D -50-12-1 16
D -50-11-5 14 D -50-7-4 14 D -50-14-2 16
D -50-16-5 16 D -50-9-4 14 D -50-15-2 16
D -50-17-5 16 D -50-11-4 14 D -50-16-2 16
01943001 fz -7 44 D -50-16-4 16 D -50-17-2 16
502573000 | E -38 18 D -50-17-4 16 $19500001 | Ga2-4 48
S02606000 A -3 2 519259001 |D -50-1-6 12 520118101 |Z -91 44
S02775001 |Z -42-4 46 D -50-2-6 12 520130009 [M -1 32
S02779009 |Z -42-14 46 D -50-3-6 12 $20131009 |[M - 1-1 32
502788009 |Z -42-15 46 D -50-4-6 12 520134001 [M - 1-1-1 32
502789009 | Z -42-15-1 46 D -50-5-4 12 $20135001 |M  -1-1-2 32
504109001 {Z -42-5 46 D -50-6-6 14 $20199001 |J -9 28
506701000 |z -18 44 D -50-7-6 14 o -14 28
S06704001 |L -1-4 32 D -50-84 14 $20310001 {A -13 2
07783001 |Z -6 44 D -50-9-6 14 $20319001 A -27-3 2
509234001 {T -1-2 42 D -50-10-3 14 520320101 |A -27-5 2
$09235001 | T ~-1-3 42 D -50-11-6 14 520321001 A -27-6 2
$19145001 | Ga1-3 47 D -50-16-6 16 520322101 L -1-5 32
519146001 | Gal-3 47 D -50-17-6 16 520324101 {A -33 2
Ga2-3 48 $19260001 |D -50-2 12 520325001 A -35 2
$19147001 {Gal-3 47 Gal-2 47 $20327101 |A -27-8 2
Ga3-3 49 $19261001 |D -50-2-1 12 520338200 |A -61 2
$19148001 | Gal-3 47 D -50-3-1 12 $20339000 |A -62 2
Ga3-3 49 D -50-6-1 14 $20340001 A -69 4
$19149001 | Gal-3 47 D -50-17-1 16 520342001 |A -70 4
$19150001 | Ga1-3 47 $19262001 {D -50-3 12 $20345009 {A -10 2
$19151001 | Ga2-3 48 Gal-2 47 A -75 4
$19152001 | Ga2-3 48 Ga3-2 49 520346000 |A -80 4
$19153001 | Ga2-3 48 $19264001 |D -50-4 12 $20353000 |B -21 6
$19154001 | Gal-3 47 Gal-2 47 $20355002 |G -9-1-2-2 24
Ga3-3 49 $19265001 | D -50-4-1 12 520361001 |B -17 6
$19155001 | Ga1-3 47 D -50-11-1 14 520362101 |B -18 6
Ga3-3 49 D -50-17-1 16 $20391001 |C -7-5 8
$19156001 | Ga3-3 49 $19266001 | D -50-5 12 520392000 |C -7-6 8
$19157001 | Ga3-3 49 Gal-2 47 520412000 A -48 2
519161001 |Gal-3 47 519268001 |D -50-5-1 12 A -55 2
519199001 | Gal-4 47 $19269001 |D -50-6 14 Z -67 44
$19202001 | Gal-4 47 Ga2-2 48 520415101 §C - 21 8
Ga3-4 49 $19271001 {D -50-7 14 520416101 |C -22 8
$19205001 { Gal-4 47 Ga2-2 48 520421001 | Ga1-8 47
$19207001 | Ga2-4 48 $19272001 |D -50-7-1 14 $20422001 } Ga1-8 47
$19210001 {Ga2-4 48 $19273001 D -50-8 14 Ga2-8 48
$19212001 |Ga1-4 47 Ga3-2 49 Ga3-8 49
Ga3-4 49 $19275001 |D -50-8-1 14 $S20423001 | Ga2-8 48
$19214001 | Ga3-4 49 $19276001 |D -50-15 16 $20424001 | Ga2-8 48
$19236001 [Gal-5 47 Ga3-2 49 520426001 | Gal1-8 47
519237101 |Gal-5 47 $19278001 |D -50-15-1 16 520428001 | Gat-8 47
Ga3-5 49 $19279001 |D -50-14-4 16 Ga3-8 49
$19238001 | Gal-5 47 D -50-15-4 16 520453001 L -141 32
$19239001 | Ga2-5 48 $19291001 |D -50-10 14 520460000 L -1-1-1 32
$19240001 | Gal-5 47 Gaz2-2 48 520476001 |D -4 10
Ga3-5 49 $19296001 |D -50-8-6 14 520485001 {D -19 10
$19241001 | Ga3-5 49 519496001 |D -50-1-2 12 520494001 |D -40 10
$19243001 | Ga2-5 48 D -50-2-2 12 520495001 |D -42 10
519255001 |D -50-1 12 D -50-3-2 12 520526000 |E -47 18
Gal-2 47 D_ -50-4-2 12 520530001 JE -30 18

-51-




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
520543101 [E  -51 18 521126001 |[K -40 30 523342001 |C -7-1 8
520544000 jE -52 18 521130001 | K -42-1 30 C -34-2 8
520547001 |E -55 18 521132001 |K -42-2 30 C -35-2 8
520548001 |E -59 20 521133001 |K -28 30 F -30-3 22
520560001 |E -66 20 $21134001 |K -29 30 G -9-1-1-1 24
520571101 |F -2 22 521135001 }JK -31 30 $23350001 fA -63 4
520574001 |F -8 22 521136101 JK -35 30 523351001 |A -65 4
520575001 |F -9-1 22 521137001 |[K -33 30 523353001 |Z -58 44
520576001 JF -9-2 22 521294001 |Q -1-1 36 $23356001 §1Z -10 44
520577001 |[F -12 22 521295001 |Q -1-2 36 $23357001 jA -79 4
520578101 |F -13 22 521297001 |Q -1-13 36 523360001 |E -37 18
520579101 |F -15-4 22 521298001 |Q -1-16 36 E -42 18
520582001 | Ga1-7 47 521299001 |Q -1-18 36 523363001 |z -1 44

Gaz2-7 48 521300001 1Q -1-20 36 523364000 |D -44 10
Ga3-7 49 521301001 |Q -1-24 36 523418002 |A -30 2
520585001 { F -27 22 $21302001 |Q -1-25 36 K -27 30
520598000 |G -2 24 521303001 |Q -1-27 36 L -1-2 32
H -3 26 521304001 |Q -1-29 36 Q -5 36
520622001 {H -5 26 521305001 J|Q -1-3 36 $23452002 |K -22 30
520625001 |H - 11 26 521306001 |Q -1-14 36 523614101 |H -12 26
520626001 {H -14 26 521307001 | Q -1-15 36 523616101 A -25 2
520655101 |J -1 28 521310001 |Q -8 36 523621101 |E -70 20
520657001 {J -4-1 28 S21311001 }Q -9 36 E -76 20
520668000 |J -19 28 521312001 |Q -10 36 E -78 20
520669000 §J -23 28 521314001 |Q -14 36 F-16-1 22
520671000 |J -21 28 T -8 42 523626001 |H -6 26
b} -22 28 $21315001 [Q -16 36 523628001 |E -69 20
520673001 | K - 11 30 T -4 42 523651002 |P -5 34
520676001 | K -9 30 521316001 |Q -18 36 Q -1-19 36
Q -15 36 T -6 42 523773001 {R -1-12 40
520677000 K -10 30 521318000 |P -1 34 S -1-2 42
520678001 |K -14 30 521320001 | T -141 42 $23774001 |Q -15 36
520679001 | K -15 30 521321001 |T -1-5 42 T -9 42
520681000 |[K -18 30 521322001 |T -1-6 42 $23775001 |Q -1-7 36
Q -1-8 36 $21324001 |T -1-8 42 523777101 |Q -1-4 36
520682102 JK -19-3 30 $21335001 |T -1 42 523779001 |Q -6 36
520682103 | K -19-1 30 521336001 |S -1 42 523788001 |R -1-1-2 40
520682104 | K -19-2 30 521337001 JR -1-10 40 523789001 [R -1-6 40
520682105 1Q -1-9 36 521338001 JR - 1-11 40 523896001 |S - 1-1 42
520684101 |K -23 30 521340001 R -1-15 40 523897001 |S -1-4 42
520685001 ) K -25 30 521341001 |R -1-16 40 525005001 |Q -1-10 36
520686001 | K -26 30 S -1-6 42 525006001 {Q -1 36
520687001 | K -37 30 $21343001 |[R -1 40 525019001 |P -4 34
520689001 | K -48 30 $21344001 {R - 1-1 40 525185001 | Gat-3 47
520690001 } K -49 30 521345001 |R -1-1-1 40 525186001 | Ga1-3 a7
520691001 |K -50 30 521347001 [R -1-4 40 525187001 | Ga1-3 47
520692001 | K -51 30 521348001 JR -1-5 40 525188001 | Ga2-3 48
520718000 }Z -27 44 521373001 |Q -20-1 38 525189001 | Ga3-3 49
520721001 |Z -64-1 46 $21375001 |Q -20-1-2 38 $25535001 |{D -50-11 14
520722001 |Z -64-10 46 Q -20-2-2 38 Ga1-2 a7
$20769000 | Z -40 44 $21376001 |Q -20-1-9 38 $25536001 |D -50-16 16
520878000 |A -82 4 Q -20-29 38 Ga2-2 48
520879001 |D -50-9 14 $21377001 {Q -20-1-11 38 $25537001 |D -50-16-1 16
Gal-2 47 Q -20-2-11 38 525538001 |D -50-12 16
Ga3-2 49 $21378001 |Q -20-1-12 38 Gaz2-2 48
520896101 | F  -15-2 22 Q -20-2-12 38 525540001 |D -50-14 16
520897101 | F  -15-3 22 $21379001 |Q -21 38 Ga3-2 49
Gal-6 47 521380001 |Q -20-2 38 525541001 |D -50-14-1 16
Ga3-6 49 521381001 |Q -22 38 525564001 | Ga2-4 48
520898101 |F -15-5 22 521590000 |Q -4 36 525574001 |Ga2-5 48
520899001 | Ga1-7 47 $21798001 |Z -42-10 46 525818001 |E -61 20
Ga3-7 49 $23337009 A -7 2 527868001 |B -16 6
521125001 J K -44 30 A -77 4 529700000 |G -9-1-3 24
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529853109 |Z -42 46 $39607001 [A -8 2 539695001 [E -65 20
$29947001 | D -50-17 16 539608021 JA - 11 2 539696011 |F -30 22

Gal-2 47 539610021 A -21 2 539696012 |F -30 22
529948001 | D -50-17 16 $39611001 |A -27 2 539704021 [F -4 22
Gal-2 47 $39612001 |A -27-1 2 $39706001 |F -17 22
$29949001 |D -50-17 16 $39613001 |A -27-2 2 539707001 |F -19 22
Gal-2 47 539623001 JA -38 2 539708001 |F -25 22
530134001 |Q -A 36 539624021 |A -42 2 539709021 {F -28 22
$30135001 {1Q -C 38 $39625051 |A -49 2 539711011 |G -18 24
530135002 |Q -D 38 539626021 JA -58 2 539711012 |G -18 24
530562000 |D -28 10 539629021 jB -3 6 539715011 |G -19 24
E -18 18 $39630000 |B -10 6 539715012 |G -19 24
G -8 24 $39631000 |B -20 6 539717021 |G -3 24
$33023001 | Gal-3 47 539633011 |C -34 8 539718021 |G -5 24
$33024001 | Gal1-3 47 $39633012 |C -34 8 539720011 {H -16 26
Ga3-3 49 539638011 |C -35 8 539720012 {H -16 26
533025001 {Gal-5 47 539638012 |C -35 8 539728021 |H -8 26
533027001 |Gal-5 47 539644021 JC -2 8 $39743001 |J -3 28
Ga3-5 49 539645021 JC -3 8 539744021 |J -7 28
$35997001 |Z -29 44 539646021 |{C -4 8 J 12 28
Z -64-3 46 539647000 JC -5 8 539745001 |} -8 28
536007001 |Z -64-4 46 539648021 JC -9 8 $39747001 |J -10 28
$37037001 |Z -42-16-3 46 539649021 JC -15 8 539749001 |J -13 28
Z -42-17-3 46 $39650051 |C -17 8 $39751021 |} -1 28
537038001 |Z -42-16-2 46 $39652021 |C -18 8 $39752021 |J -15 28
537060001 | Wa 50 539653051 |C -23 8 539758001 |B - 1-1 6
$37070121 |D -34 10 539658001 |D -1 10 $39759001 |B -1-2 6
538301020 JA -44 2 539659021 |D -6 10 539769051 |E -40 18
$38302020 |Z -65 44 539660001 |D -7 10 $39770001 |D -17 10
538304001 |A -29 2 539661001 |[D -8 10 $39771020 |[A -14 2
$38308021 |[D -5 10 539662001 |D -9 10 $39773001 |E -35 18
$38311100 |[E -43 18 539663021 |D -11 10 539775001 |B  -24-1 6
538312050 |[E -24 18 539664001 |D -12 10 539782001 |A -92 4
$38313001 |G -9-1 24 539665001 |D -15 10 $39783001 |A -92 4
$38320000 |G -9-1-2-1 24 539666001 |D -20 10 $39795001 |Q -13 36
538328051 | K -1 30 539667021 |D -21 10 539796001 |Q -29 36
538330050 | K -46 30 $39669001 |D -23 10 T -18 42
538349001 |Wa 50 539670000 |D -24 10 539797001 |T -10 42
538350001 | Wa 50 539671021 |D -26 10 539798001 |T - 11 42
538648001 |Z -42-4-2 46 $39672001 |D -29 10 $39799001 | T -12 42
539562001 |A -37 2 $39673020 |E -5 18 539800001 | T -15 42 O
539563020 |A -24 2 $39674001 |E -9 18 540640001 {Z -42-7 46
539564021 |A -23 2 539675001 |[E -10 18 540641001 |Z -42-16 46
539565001 |B -24-2 6 539676021 |E -15 18 540643001 | Z -42-17 46
539566001 |[C -7 8 539677021 |[E -16 18 540644001 |Z -42-18 46
539571021 |C -10 8 F -5 22 542042021 |E -33 18
$39572001 |C -8 8 G -4 24 543521000 |J -29-1 28
$39575001 |D -2 10 H -9 26 543522000 {J -29-2 28
539577000 | D -2-1 10 539678021 JE -17 18 543523000 |J -29 28
539578001 |[E -1 18 539679001 |E -20 18 543524001 L -1 32
$39585001 |E -1-3 18 539680001 |[E -23 18 543527001 |[F -6 22
$39586001 |[E -1-4 18 539683000 |E -26 18 G -6 24
539589021 |[E -8 18 539684021 |E -27 18 543530001 |Q -B 36
$39593021 |E -54 18 $39685001 |E -28 18 012060632 |A -43 2
539596021 |E -54-1 18 $39686000 |E -44 18 B -2 6
$39597001 |J -4 28 $39687000 |E -45 18 B -25 6
539598000 |J -4-4 28 $39688001 |E -46 18 D -25 10
$39599001 |J -4-3 28 $39690021 |E -36 18 E -2 18
539601000 fJ -4-5 28 E -41 18 E -6 18
$39602000 |J -4-7 28 539691001 |E -39 18 F -6-1 22
539603001 |J -4-8 28 539692021 |E -50 18 G -6-1 24
$39605001 |A -2 2 539693001 |[E -58 20 ) -17 28
539606020 JA -5 2 $39694021 |E -64 20 Q -1 36
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012400432 A -27-4 2 021400212 |A" -53 2 060400612 JA -50 2
A -32 2 D -18 10 A -59 2
D -30 10 Q -1-23 36 060400612 |D -10 10
E -29 18 Q -17 36 E -22 18
G -13 24 R -1-14 40 K -24 30
] -4-2 28 S -15 42 K -32 30
J -16 28 T -5 42 K -36 30
Q -19 36 021500106 |Z -42-10-3 46 K -41 30
R -1-20 40 Z -42-16-1 46 K -43 30
T -7 42 Z -42-17-2 46 K -45 30
012400832 |A -31 2 Z -42-18-1 46 060400812 JA -15 2
E -32 18 021500303 |T -8 42 A -22 2
T -14 42 025030132 |F -14 22 J -24 28
012500532 [J -2 28 025030232 |[R -1-1-4 40 Z -64-11 46
014060632 | Z -42-17-1 46 025040132 |E -49 18 Z -64-12 46
014780622 [Q -20-1-6 38 F -1 22 060401012 {L -1-3 32
Q -20-2-6 38 T -2 42 R -2 40
017060812 |H -7 26 025040232 |P -3 34 T -3 42
017061612 |C -7-2 8 T -13 42 060401412 |A -28 2
C -34-31 8 025040332 |Z -60 44 060630412 |D -50-14-5 16
C -35-31 8 025050132 |A -72 4 D -50-15-5 16
F -30-2-1 22 025060332 |[D -14 10 060630712 |E -75-1 20
G -9-1-1-2 24 025080236 |Z -64-6 46 061350616 |E -31 18
017085502 [Z -64-5 46 025350332 |A -68 4 061400812 |A -26 2
017500812 |F -26 22 E -63 20 B -6 6
017501212 |[A -64 4 025710232 JE -12 18 J -20 28
017781012 |Q -20-1-4 38 E -13 18 062060812 |F -18 22
Q -20-1-10 38 028050246 |Z -42-10-2 46 F -21 22
Q -20-1-13 38 028060242 |B -27 6 062061412 |Z -66 44
Q -20-2-4 38 028080242 |Z -32 44 062300412 |F  -16-2 22
Q -20-2-10 38 Z -64-7 46 062300512 |[R -1-17 40
Q -20-2-13 38 031411304 |z -57 44 S -1-7 42
018061432 |[E -53 18 031452206 |Z -42-18-2 46 062300812 1Q -1-12 36
G -10 24 034422006 |M -1-2 32 062350512 |Q -1-28 36
G -18-2 24 047301242 JE -1-1-1 18 062350612 |C -24 8
G -19-2 24 E -1-21 18 Q -1-26 36
H -16-2 26 047301642 |D -2-2 10 R -1-18 40
J -6 28 047401442 |D -21-1 10 S -19 42
018061632 |D -22 10 047502242 |E -57 20 062350812 |C -7-4 8
E -8-1 18 047503242 |[D -16 10 Q -117 36
E -34 18 047602042 |A -54 2 Q -12 36
E -40-1 18 048030342 |[R -1-7 40 062400612 1Z -59 44
E -60 20 048040342 |[E -14 18 062400812 |A -9 2
018062532 |B -28 6 048090342 |D -27 10 B -5 6
C -16 8 E -19 18 F -29 22
D -13 10 048400242 |B  -14 6 J -4-6 28
018400832 |E -48 18 060300412 |D -35 10 P -2 34
018401032 |Q -3 36 K -30 30 062401012 |lA -4 2
018401622 |C - 34-1 8 R -1-1-3 40 B -22 6
C -35-1 8 R -19 40 Cc -20 8
F-30-1-1 22 060300512 |K -52 30 Q -23 38
G -18-11 24 Z -92 44 Q -23 38
G -19-11 24 060300612 |D -43 10 S -2 42
H -16-1-1 26 060350812 JA -67 4 062401212 |JA -52 2
018401632 [Q -2 36 E -62 20 F -10-1 22
021060302 |Q -1-21 36 R -1-2 40 J -49 28
Q -7 36 060351012 JH -15 26 T -14 42
021080106 |Z -33 44 060400612 JA -12 2 062401406 |z -71 44
Z -64-8 46 A -27.7 2 zZ -7 a4
021400106 |z -70 44 A -279 2 062401612 |[A -81 4
zZ -70 44 A -34 2 F -10-2 22
021400202 |Q -25 38 A -36 2 Q -1-22 36
Q_ -25 38 A -46 2 062501006 }Z -42-18-3 46
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062501406 [Z -42-16-4 46 144074300 [Gal-6 47 155197101 |Q - 20-1-1 38
062670712 |D -41 10 144074300 | Ga2-6 48 155197101 | Q - 20-2-1 38
072600000 |B -7 6 Ga3-6 49 155199101 |Q -20-1-3 38
076203000 |B -15 6 144103009 | K -13 30 Q -20-2-3 38
081005070 |[E - 11 18 144225002 |Z -41 44 155247000 |F -3 22
081005670 |[E -56 20 144784001 |Q -1-11 36 G -1 24
081009070 |A -78 4 145277205 |Z -19 44 H -10 26
081010070 |E -25 18 146293001 |[C -6 8 156112003 |Z -42-8 46
081020070 {E -21 18 146427001 |C -8-1 8 156482000 [A - 51 2
081031870 |B -4 6 K -47 30 183797009 |Z -56 44
100032003 |A -40 2 146592001 | K -21 30 183798001 |Z -64 46

c -33 8 146598001 |A -71 4 213650001 |Z -31 44
100136001 [N -1-4 34 R -1-13 40 Z -649 46
100315002 |A -41 2 S -1-3 42
100463001 |Q -20-1-8 38 146762001 |S -1-8 42
Q -20-2-8 38 147713001 {R -1-8 40
101118001 [N -2 34 147893009 |Z -69 44
101572101 |2 -5 44 Z -69 44
102707002 |Q -28 36 147919001 |Z -48-1 44
R -1-3 40 147919002 |Z -48-2 44
R -1-19 40 147942001 |J - 8-1 28
104450101 |C - 11 8 J  -10-1 28
105161004 |D -3 10 =131 28
105288001 [|D -50-8-7 14 148084001 |J -18 28
106640001 |D -50-10-2 14 148782001 |H -13 26
D -50-12-2 16 148797001 1Q -20-1-5 38
108494001 [N -1-2 34 Q -20-2-5 38
108495001 IN -1-3 34 148798009 |Q - 20-1-7 38
110832009 | K -12 30 Q -20-2-7 38
116016001 |Z -72 44 149570001 }Zz -9 44
z -72 44 150173003 jZ -42-9 46
116794001 T -1-7 42 150174000 |2 -42-7-1 46
117466000 |Z -13 44 150179002 |Z -42-10-1 46
118550001 |G -14 24 150180001 |Z -42-1 46
118735002 |C -7-3 8 150182000 {Z -42-2 46
C -343-2 8 150185009 |Z -42-11 46
C -35-3-2 8 150188009 |Z -42-13 46
F -30-2-2 22 150206002 |Z -42-4-1 46
G -9-1-1-3 24 150755001 |D -50-1-3 12
122991001 }Z -25 44 D -50-2-3 12
126863001 |Z -42-3 46 D -50-3-3 12
138843001 |Z -42-12 46 D -50-4-3 12
140325001 JA -74 4 D -50-5-3 12
140530002 |D -50-1-7 12 D -50-6-3 14
D -50-2-7 12 D -50-7-3 14
D -50-3-7 12 D -50-83 14
D -50-4-7 12 D -50-9-3 14
D -50-5-5 12 D -50-11-3 14
D -50-6-7 14 D -50-14-3 16
D -50-7-7 14 D -50-15-3 16
D -50-85 14 D -50-16-3 16
D -50-9-7 14 D -50-17-3 16
D -50-10-4 14 151474009 | Gal-1 47
D -50-11-7 14 151474011 | Gal-1 47
D -50-16-7 16 Ga2-1 48
D -50-17-7 16 Ga3-1 49
141183000 JA -39 2 151474014 | Gal-1 47
142002001 }z -8 44 Ga2-1 48
142262001 |2 -24 44 Ga3-1 49
142997001 |Z -42-6 46 153318201 |Z -64-2 46
143767002 [N -1 34 154841009 |A -76 4
143980001 [N -1-1 34 155162001 |C -7-7 8
144074300 |F - 15-1 22 G -9-1-14 24
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